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Appendix E: Frequency Stability

Test Result
Voltage
Test Mode | Antenna | Freq(MHz) VR}?(?]G Tem;()%r;a LIS De(v|_i|z;t)ion D?F\)/Fi)ar;t:;)n (Ir_)irr)nni:) Verdict
1A Ant1 5180 NV NT -20000.00 -3.861004 20 PASS
11A Ant1 5180 LV NT -20000.00 -3.861004 20 PASS
11A Ant1 5180 HV NT 0.00 0.000000 20 PASS
11A Ant1 5200 NV NT -20000.00 -3.846154 20 PASS
11A Ant1 5200 LV NT -20000.00 -3.846154 20 PASS
11A Ant1 5200 HV NT -20000.00 -3.846154 20 PASS
11A Ant1 5240 NV NT -20000.00 -3.816794 20 PASS
1A Ant1 5240 LV NT -20000.00 -3.816794 20 PASS
1A Ant1 5240 HV NT -20000.00 -3.816794 20 PASS
1A Ant1 5745 NV NT 0.00 0.000000 20 PASS
1A Ant1 5745 LV NT 0.00 0.000000 20 PASS
1A Ant1 5745 HV NT -20000.00 -3.481288 20 PASS
1A Ant1 5785 NV NT 0.00 0.000000 20 PASS
11A Ant1 5785 LV NT -20000.00 -3.457217 20 PASS
11A Ant1 5785 HV NT 0.00 0.000000 20 PASS
11A Ant1 5825 NV NT -20000.00 -3.433476 20 PASS
11A Ant1 5825 LV NT 0.00 0.000000 20 PASS
11A Ant1 5825 HV NT -20000.00 -3.433476 20 PASS
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Temperature
Test Mode | Antenna | Freq(MHz) V[(:}t(?(?]e Temr()%r;a e De(v|_||azt)|on D?g;)?::;)n (Iﬁlpl;nnl:) Verdict
1A Ant1 5180 NV -30 -20000.00 -3.861004 20 PASS
1A Ant1 5180 NV -20 -20000.00 -3.861004 20 PASS
1A Ant1 5180 NV -10 -20000.00 -3.861004 20 PASS
1A Ant1 5180 NV 0 -20000.00 -3.861004 20 PASS
11A Ant1 5180 NV 10 0.00 0.000000 20 PASS
11A Ant1 5180 NV 20 0.00 0.000000 20 PASS
11A Ant1 5180 NV 30 -20000.00 -3.861004 20 PASS
11A Ant1 5180 NV 40 -20000.00 -3.861004 20 PASS
11A Ant1 5180 NV 50 0.00 0.000000 20 PASS
11A Ant1 5200 NV 10 -20000.00 -3.846154 20 PASS
1A Ant1 5200 NV 20 -20000.00 -3.846154 20 PASS
1A Ant1 5200 NV 30 -20000.00 -3.846154 20 PASS
1A Ant1 5200 NV 40 -20000.00 -3.846154 20 PASS
1A Ant1 5200 NV 50 -20000.00 -3.846154 20 PASS
1A Ant1 5200 NV -30 0.00 0.000000 20 PASS
1A Ant1 5200 NV -20 -20000.00 -3.846154 20 PASS
11A Ant1 5200 NV -10 -40000.00 -7.692308 20 PASS
11A Ant1 5200 NV 0 -20000.00 -3.846154 20 PASS
11A Ant1 5240 NV -30 -20000.00 -3.816794 20 PASS
11A Ant1 5240 NV -20 -20000.00 -3.816794 20 PASS
11A Ant1 5240 NV -10 -20000.00 -3.816794 20 PASS
11A Ant1 5240 NV 0 -20000.00 -3.816794 20 PASS
1A Ant1 5240 NV 10 -20000.00 -3.816794 20 PASS
1A Ant1 5240 NV 20 -20000.00 -3.816794 20 PASS
1A Ant1 5240 NV 30 -20000.00 -3.816794 20 PASS
1A Ant1 5240 NV 40 -20000.00 -3.816794 20 PASS
1A Ant1 5240 NV 50 -20000.00 -3.816794 20 PASS
1A Ant1 5745 NV -30 0.00 0.000000 20 PASS
11A Ant1 5745 NV -20 -20000.00 -3.481288 20 PASS
11A Ant1 5745 NV -10 0.00 0.000000 20 PASS
11A Ant1 5745 NV 0 0.00 0.000000 20 PASS
11A Ant1 5745 NV 10 -20000.00 -3.481288 20 PASS
11A Ant1 5745 NV 20 0.00 0.000000 20 PASS
11A Ant1 5745 NV 30 -20000.00 -3.481288 20 PASS
1A Ant1 5745 NV 40 0.00 0.000000 20 PASS
1A Ant1 5745 NV 50 -20000.00 -3.481288 20 PASS
1A Ant1 5785 NV -30 -20000.00 -3.457217 20 PASS
1A Ant1 5785 NV -20 0.00 0.000000 20 PASS
1A Ant1 5785 NV -10 0.00 0.000000 20 PASS
1A Ant1 5785 NV 0 0.00 0.000000 20 PASS




CVC) cvc Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0077-RF3-A1

Page 32 of 32

11A Ant1 5785 NV 10 0.00 0.000000 20 PASS
11A Ant1 5785 NV 20 -20000.00 -3.457217 20 PASS
11A Ant1 5785 NV 30 -20000.00 -3.457217 20 PASS
11A Ant1 5785 NV 40 -20000.00 -3.457217 20 PASS
11A Ant1 5785 NV 50 0.00 0.000000 20 PASS
11A Ant1 5825 NV -30 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV -20 0.00 0.000000 20 PASS
11A Ant1 5825 NV -10 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 0 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 10 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 20 0.00 0.000000 20 PASS
11A Ant1 5825 NV 30 -20000.00 -3.433476 20 PASS
11A Ant1 5825 NV 40 0.00 0.000000 20 PASS
11A Ant1 5825 NV 50 -20000.00 -3.433476 20 PASS
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